SYNERGY METALS PVT. L'TD.

COMPRESSIVE TEST REPORT

DATE : 01/27/2023 TEST HEIGHT (MM) , 1120
TIME , 12:14.23 CLOSED
ITEM NAME PROP O FAILURE FORCE(TONS) : 8.85
_11:50:37 01/27/2023
32.880 —
20.000———
17.500——
15.000 ——
12,500 ——
10.000———
F.o00———
2,000
11:49:52
01,/27/2023
FAILURE MODE PIN FAILURE OBSERVED

TESTING STAFF



SYNERGY METALS PVT. L'TD.

COMPRESSIVE TEST REPORT

DATE : 01/27/2023 TEST HEIGHT (MM) , 1780
TIME : 11:14.04 OPEN
ITEM NAME : PROP O FAILURE FORCE(TONS) : /.96
_loi1s:31 01/27/2023
53.880 —
20.000———
17.500 ——
15.000 ——
12,500 ——
10,000 ——
7.500 ——
5,000 ——
10:17:39
01/27/2023
FAILURE MODE PIN FAILURE OBSERVED

TESTING STAFF



SYNERGY METALS PVT. L'TD.

COMPRESSIVE TEST REPORT

TIME : 10:36:51 CLOSED
ITEM NAME : FROP 1 FAILURE FORCE(TONS) : 9.09
_10:09:45 02/13/2023
33886:0 —
20000.0——
175000 ——
15000.0 ——
12500.0——
lo000.0——
7300.0——
20000 ——
250g.9— /_
10:07:59
02/13/2023
FAILURE MODE PIN BEND FAILURE

TESTING STAFF



SYNERGY METALS PVT. L'TD.

COMPRESSIVE TEST REPORT

DATE . 02/13/2023 TEST HEIGHT (MM) , 3080
TIME : 14:13:27 OFEM
ITEM NAME : PROP 1 FAILURE FORCE(TONS) : 5.42

__13:45:37 02/13/2023
33888:6 —

20000.0 ——
17500.0 —
15000.0 —
12500.0 —
10000.0 ——

7500.0 ——

5000.0 —

2508.0— /
13:44: 44
02/13/2023

FAILURE MODE PROP PIPE BENDING START

TESTING STAFF




SYNERGY METALS PVT. L'TD.

COMPRESSIVE TEST REPORT

DATE : 01/25/2023 TEST HEIGHT (MM) : 2030
TIME , 15:14:58 CLOSED
ITEM NAME : PROP 2 FAILURE FORCE(TONS) : /.96
_ 14:51:56 01,/25/2023
32:888 —
20.000———
17,500 ——
15.000 ——
12,500 ——
10.000———
F.o00———
5,000 ——
14:51:12
01/25/2023
FAILURE MODE PIN BEND FAILURE OBSERVED

TESTING STAFF



SYNERGY METALS PVT. L'TD.

COMPRESSIVE TEST REPORT

DATE . 01/25/2023 TEST HEIGHT (MM) , 3330
TIME : 14:43:31 OFEM
ITEM NAME : PROP 2 FAILURE FORCE(TONS) : 4,48

14:25:51 01/25/2023
20,000 ———
17.500 ——
15.000 ——
12.500 ——
10,000 ———

7.500 ——
5.000

14:25:17
01/25/2023

FAILURE MODE PROP DEFORMATION OBSERVED[PIPE BENDINNG]

TESTING STAFF




SYNERGY METALS PVT. L'TD.

COMPRESSIVE TEST REPORT
DATE : 01/28/2023 TEST HEIGHT (MM) : 2665
TIME , 10:35:16 CLOSED
ITEM NAME : PROP 3 FAILURE FORCE(TONS) : 5.58
_ 09:54:55 01,/28/2023

32:888 —
20.000———
17,500 ——
15.000 ——
12,500 ——
10.000———
F.o00———
5,000 ——
3,388 — -

09:54:18

01,/28/2023

FAILURE MODE PROP DEFORMATION OBSERVED PIPE BENDING

TESTING STAFF



SYNERGY METALS PVT. L'TD.

COMPRESSIVE TEST REPORT

DATE : 01/28/2023 TEST HEIGHT (MM) : 3900
TIME : 11:11:58 CFEM
ITEM NAME PROFP 3 FAILURE FORCE(TONS) : 4.16
_1ois2i1e 01/28/2023
53888 —
20.000———
17.500 ——
15.000 ——
12.500 ——
10.000———
F.o00———
5.000 ——
3388—= _
10:50:58
01/28/2023
FAILURE MODE PROP DEFORMATION OBSERVED [PIPE BEND]

TESTING STAFF



SYNERGY METALS PVT. L'TD.

COMPRESSIVE TEST REPORT

DATE . 01/28/2023 TEST HEIGHT (MM) , 3300
TIME : 11:35:17 CLOSED
ITEM NAME : PROP 4 FAILURE FORCE(TONS) : 555

11:15:28 01/28/2023
20,000——
17.500 ——
15.000 ——
12,500 ——
10.000———
F.o00———

5,000 ——
11:14:51
01/28/2023

FAILURE MODE PROP DEFORMATION OBSERVED[PIPE BEND]

TESTING STAFF




SYNERGY METALS PVT. L'TD.

COMPRESSIVE TEST REPORT

DATE : 01/28/2023 TEST HEIGHT (MM) : 4840
TIME : 11:54:44 OPEM
ITEM NAME PROF 4 FAILURE FORCE(TONS) : 3.17
_11:42:04 01,/28/2023
32:888 —
20.000———
17,500 ——
15.000 ——
12,500 ——
10.000———
F.o00———
5,000 ——
Bl = _—
11:41:41
01,/28/2023
FAILURE MODE PROP DEFORMATION OBSERVED [PIPE BEND]

TESTING STAFF



